

# TEST CERTIFICATE

ST-11-03-03-01

**Product:** Var. 1: Kronotex Dynamik, thickness 8 mm  
Var. 2: Kronotex Robusto / Mammut, thickness 12 mm

**Producer:** Swiss Krono Group  
KRONOTEX GmbH & Co. KG  
Wittstocker Chaussee 1  
16909 Heiligengrabe

**Order /**

**Test methods:** - Determination of the resistance against abrasion according to EN 13329

**Test report:** 271058

**Test result:**

Regarding the standard for laminate flooring EN 13329 (Table 2) are the products of the investigated property assessed as follows, and in performance classes (BK) classified according to EN 13329:

Variant	Property	Result	Classification in level to use according to EN 13329
1	Resistance against abrasion	Abrasion class AC4	LU 21 - 23 und 31 - 32 are fulfilled
2		Abrasion class AC5	LU 21 - 23 und 31 - 33 are fulfilled

Dresden, 03 March 2011



Head of laboratory




Engineer in charge